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Summary of Test Result

FCC Rule Description Limit Result Remark
2.1049 26dB & 99%
- Pass -
15.403(i) Bandwidth
Maximum Conducted
15.407(a) FCC<24dBm Pass
Output Power
15.407(a) Power Spectral Density FCC<11dBm Pass
Under limit
15.407(b)
15.407(b) Unwanted Emissions Pass 2.48 dB at
15.209(a)
43.58 MHz
Under limit
15.207 AC Conducted Emission 15.207(a) Pass 8.20 dB at
0.182 MHz
Within Operation
15.407(g) Frequency Stability Pass
Band
Automatically Discontinue Discontinue
15.407(c) Pass
Transmission Transmission
15.203 & 15.407(a) Antenna Requirement N/A Pass

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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1 Test Laboratory
1.1 Test facility

CNAS (accreditation number: L11138)

Hunan Ecloud Testing Technology Co., Ltd. has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS).

FCC (Designation number: CN1244 , Test Firm Registration Number:
793308 )

Hunan Ecloud Testing Technology Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

ISED(CAB identifier: CN0012, ISED# :24347)

Hunan Ecloud Testing Technology Co., Ltd. has been listed on the Wireless Device Testing Laboratories list of
innovation, Science and Economic Development Canada to test to Canadian radio equipment requirements.
A2LA (Certificate Code: 4895.01)

Hunan Ecloud Testing Technology Co., Ltd. has been listed by American Association for Laboratory

Accreditation to perform electromagnetic emission measurement.
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2 General Description
2.1 Applicant

Shenzhen CYX Industrial Co., Ltd.
5/F, one buildings, xiazao industrial zone, zaohe road, Longhua District, Shenzhen, China

2.2 Manufacturer

Shenzhen CYX Industrial Co., Ltd.
5/F, one buildings, xiazao industrial zone, zaohe road, Longhua District, Shenzhen, China

2.3 General Description Of EUT

PRODUCT TV BOX
MODEL NO. A95X F3 Air

A95X F3 Slim, A95X F3, A95X D1, A95X D2, A95X F4,
A95X F4 Air, A95X F4 Slim, A95X F5 Air, A95X F5 Slim,
Additional NO. A95X F6 Air, A95X F6 Slim, A95X F7 Air, A95X F7 Slim,
A95X F8 Air, A95X F8 Slim, A95X F5, A95X F6,

A95X F7, A95X F8

Difference Description Only the model name is different

FCCID 2AVBM-A95XF3AIR

POWER SUPPLY 120Vac

MODULATION TECHNOLOGY |256QAM,64QAM, 16QAM, QPSK, BPSK for OFDM
MODULATION TYPE 802.11a/n/ac : OFDM

OPERATING FREQUENCY U-NII-1:5150~5250MHz

802.11a : 13.42 dBm (0.0220 W)

802.11n HT20 : 12.16 dBm (0.0164 W)
802.11n HT40 : 11.62 dBm (0.0145 W)
802.11ac VHT20 : 11.95 dBm (0.0157 W)
802.11ac VHTA40 : 11.37 dBm (0.0137 W)
802.11ac VHTS0 : 13.37 dBm (0.0217 W)

MAX. OUTPUT POWER

ANTENNA TYPE PCB Antenna type with 1dBi gain at U-NII-1
HW version A95XF3_ V81

SW version A95X_F3_AIR_M_9.0.0

I/0 PORTS Refer to user’'s manual

NOTE:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
user's manual.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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2. For the test results, the EUT had been tested with all conditions. But only the worst case was
shown in test report.

3. The EUT was powered by the following adapters:

MODEL: TSL-1681

NPUT: 110-240V~50/60Hz 0.3A

OUTPUT: 5V DC 2A

PC LINE: 1.0m

Note: Add a magnetic ring at both ends of the power cord for testing

4. The EUT matched the following HDMI cable:
Model: A95X F3 Air

Signal Line: 0.8 Meter/Shielded

5. The EUT matched the following Remote controller:
Model: A95X F3 Air

2.4 Modification of EUT

No modifications are made to the EUT during all test items.

2.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

’ FCC Part 15 Subpart E §15.407

¢ ANSI C63.10-2013

* FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04

‘ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

¢ IC RSS-247 Issue 2

¢ IC RSS-Gen Issue 5

Remark:
1. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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3 Test Configuration of Equipment Under Test

3.1 Carrier Frequency and Channel

U-NII-1
CHANNEL FREQUENCY CHANNEL | FREQUENCY
36 5180 MHz 40 5200 MHz
38 5190 MHz 46 5230 MHz
40 5200 MHz 48 5240 MHz
42 5210 MHz

3.2 Test Mode

Based on the baseline scan, the worst - case data rates were:

MODULATION DATA RATE
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0

3.2.1 Antenna Port Conducted Measurement

Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHTS80
802.11ac VHT20 802.11ac VHT40
Mode 1: CH36 Mode 4: CH36
Mode 7: CH38
U-NII-1 Mode 2: CH40 Mode 5: CH40 Mode 9: CH42
Mode 8: CH46
Mode 3: CH48 Mode 6: CH48

3.2.2 Radiated Emission Test (Below 1GHz)

802.11ac VHTS80
Mode 9: CH42

Radiated

Test Cases

Note : 1. Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, XYZ axis, antenna ports (if EUT with antenna

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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diversity architecture) and packet type. It was determined that Y orientation was worst-case
orientation; therefore, all final radiated testing was performed with the EUT in Y orientation.

2. Following channel(s) was (were) selected for the final test as listed above

3.2.3 Radiated Bandedge and Radiated Emission Test (Above 1GHz)

Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHT80
802.11ac VHT20 802.11ac VHT40
Mode 1: CH36 Mode 4: CH36
Mode 7: CH38
U-NII-1 Mode 2: CH40 Mode 5: CH40 Mode 9: CH42
Mode 8: CH46
Mode 3: CH48 Mode 6: CH48

Note : 1. Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, XYZ axis, antenna ports (if EUT with antenna
diversity architecture) and packet type. It was determined that Y orientation was worst-case
orientation; therefore, all final radiated testing was performed with the EUT in Y orientation.

2. Following channel(s) was (were) selected for the final test as listed above

3.2.4 Power Line Conducted Emission Test:

AC
Conducted | Mode 1 :5G WLAN Link + HDMI + TF Card Upload + USB playing + Ping

Emission

3.3 Support Equipment

Item |Equipment Trade Name |Model Name|FCC ID Data Cable Power Cord
1. |WLANAP D-link DIR-628 KA2DIR628A2 N/A Unshielded, 1.8 m
shielded cable
2. |Notebook Lenovo E540 FCC DoC N/A bC O./P 1.8m
unshielded AC
I/P cablel.2 m
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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3.4 Test Setup

The EUT is continuously communicating to the WIFI tester during the tests.

EUT was set in the Hidden menu mode to enable WIFI communications.

The following picture is a screenshot of the test software
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Setup diagram for Conducted Test

i

Spectrum Analyzer

EUT

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
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Setup diagram for Raidation(9KHz~30MHz) Test

P 3m

N g

EUT

))’urn Table
T 1.0m

0.8m| |

!

Ground Plane

[ —

Receiver

Setup diagram for Raidation(Below 1G) Test

Ant. Tower
\N\ 1-4m
|‘ 3m " \
EUT [~ "

Turn Table
/
0.8m mp—

!

Ground Plane

[ —

Receiver
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Setup diagram for Raidation(AbovelG) Test
Ant. Tower

3m

Ll
>

EUT&

[
—emem

1-4m

|A
Support Units !
/Turn Table
L5m AAAA
<+

Spectrum A@ier

1
O O O O
W] © 0 0 o=y
Setup diagram for AC Conducted Emission Test
Vertical Ground
Reference Plane / Test Receiver
EUT
O 0 O ©
40cm vl 5 o o o
80cm
LISN
|| | o |
N T

Note: 1.Support units were connected to

Horizontal Ground
Reference Plane

second LISN.

2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal

planes

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
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3.5 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 5 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=5+ 10 =15 (dB)

For all radiated test items:
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
Over Limit (dB v V/m) = Level(dB 1 V/m) - Limit Level (dB 1 V/m)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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4 Test Result
4.1 26dB and 99% Occupied Bandwidth Measurement
4.1.1 Limit of 26dB and 99% Bandwidth

There is no limit bandwidth for U-NII-1

4.1.2 Test Procedures

1. Place the EUT on the table and set it in transmitting mode.

2. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .

3. Remove the antenna from the EUT and then connect a low loss RF cable from the Antenna port
to the spectrum analyzer.

4. 26dB Band width Measurement. Set the spectrum analyzer as 1% of emission BW
Sweep=auto,Detector = Peak, Trace Mode = Max Hold, Manually readjust RBW until the
RBW/EBW ratio is 1% based on EBW as observed on the result of pre-sequence
measurement.

5. Mark the peak frequency and —26dB (upper and lower) frequency.

6. Repeat the procedures as list above until all test default channels (low, middle, and high) are
completed.

7. Measure and record the results in the test report.

4.1.3 Test Result of 26dB Bandwidth

Refer to Appendix Al of this test report.

414 Test Result of 99% Bandwidth

Refer to Appendix A2 of this test report.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
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4.2 Maximum Conducted Output Power Measurement

4.2.1 Limit of Peak Output Power

Operation Band EUT Category Limit
U-NII-1 Access Point(Mater Device) 1 Watt(30dBm)
Fixed point-to-point Acess Ponit 1 Watt(30dBm)
Mobile and portable clinet device 250mW(23.98dBm)
U-NII-2A 250mW(23.98dBm) or 11dBm+10 log B
U-NII-2C 250mW(23.98dBm) or 11dBm+10 log B

4.2.2 Test Procedures

1. Place the EUT on the table and set it in transmitting mode.
2. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .

3. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port

to the Spectrum Analyzer.

4. Spectrum Analyzer is used as the auxiliary test equipment to conduct the output power

measurement.

5. Set span to encompass the entire emission bandwidth (EBW) of the signal. Set sweep trigger to

“free run.”, RBW = 1 MHz, Set VBW 2= 1/T, where T refers to the minimum transmission

duration over which the transmitter is on and is transmitting at its maximum power control level

for the tested mode of operation, Sweep time = auto, Detector = peak..

6. Video filtering shall be applied to power signal (rms), it shall be set to operate on a linear voltage

signal.

7. Trace mode = max hold. Allow max hold to run for at least 60 seconds

8. Repeat above procedures until all frequency (low, middle, and high channel) measured were

complete.

4.2.3 Test Result of Peak Output Power

Refer to Appendix B of this test report.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C
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4.3 Power Spectral Density Measurement

4.3.1 Limits of Power Spectral Density

Operztion Band EUT Category Limit
U-NII-1 Access Point(Mater Device)
- : : - 17dBm/MHz
Fixed point-to-point Acess Ponit
v | Mobile and portable clinet device 11dBm/ MHz
U-NII-2A 11dBm/ MHz
U-NII-2C 11dBm/ MHz

4.3.2 Test Procedure

1.
2.
3.

Place the EUT on the table and set it in transmitting mode.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to Spectrum.

Set RBW=1MHz, VBW=3MHz, where span is enough to capture the entire bandwidth, Sweep
time = Auto (601 pts), detector = sample, traces 100 sweeps of video averaging(SA-2 with the
omission of procedure X, the integration with 26dB EBW bandwidth)

User the cursor on spectrum to peak search the highest level of trace.

Record the max. reading and add 10 log(1/duty cycle).

Repeat above procedures until all default test channel (low, middle, and high) was complete.

4.3.3 Test Result of Power Spectral Density

Refer to Appendix C of this test report.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
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4.4 Unwanted Emissions Measurement

This section as specified in FCC Part 15.407(b) is to measure unwanted emissions through radiated
measurement for band edge spurious emissions and out of band emissions measurement. The unwanted
emissions shall comply with 15.407(b)(1) to (6), and restricted bands per FCC Part15.205.

4.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350MHz
band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz band that
generate emissions in the 5150-5250 MHz band must meet all applicable technical requirements for
operation in the 5150-5250 MHz band (including indoor use) or alternatively meet an out-of-band
emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.
== 1000000 V30P

HV/m, where P is the eirp (Watts)

PN

EIRP (dBm) Field Strength at 3m (dBuV/m)
-17 78.2
-27 68.2
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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4.4.2 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

* RBW = 120 kHz

* VBW = 300 kHz

* Detector = Peak

* Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

* RBW =1 MHz

« VBW = 3 MHz

* Detector = Peak

* Sweep time = auto

» Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

* RBW =1 MHz

* VBW = 10 Hz, when duty cycle is no less than 98 percent.

* VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum transmission
duration over which the transmitter is on and is transmitting at its maximum power control
level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground..

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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measured in average mode again and reported.

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 97.34 1.39 0.72 1kHz
802.11n HT20 97.13 1.29 0.78 1kHz
802.11n HT40 94.52 0.63 1.59 3kHz
802.11ac HT20 94.68 0.68 1.47 3kHz
802.11ac HT40 90.49 0.35 2.86 3kHz
802.11ac HT80 64.60 0.18 5.56 10kHz

[ Keysioht Spectrum Analyzer - Swept 54
AL

Center Freq 5.180000000 GHz
-

: Fast, ~#—
IF GainiLow

Ref Offset 11.08 dB
30.00 dBm

Center 5.180000000 GHz

#VBW 8.0 MHz

CenterFreq|
5.180000000 GHz

Span 0 Hz
Sweep 10.13 ms (8000 pts)|

CTION WIDTH FURCTION VALLE

[ Keysioht Spectrum Analyzer - Swept 54
AL

Ref Offset 11.08 dB
Ref 30.00 dBm

341

i i | ee——
StartFreq
t 5.180000000 GHz

Center Freq 5.180000000 GHz
-

Trig Delay-200.0ps  #Avg Type: RMS.
Fost ~e- Trig: Video
IFGain:Low #Atten: 40 dB

EEiiE

Center 5.180000000 GHz

#VBW 8.0 MHz

CenterFreq|
5.180000000 GHz

Span 0 Hz

802.11a

802.11n HT20

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
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[ Keysght Spectnn Anlyze - Smept 54
T E
Center Freq 5.180000000 GHz

PNO: Fast ~#—
IFGain:Low

TrigDelay-2000ps  #Avg Type: RMS
Trig: Vi
#Anen: 40 0B

[ Keysght Spectnn Anlyze - Smept 54
AL E

Center Freq 5.230000000 GHz
PNO: Fast -~
IFGain:Low

elay-200.0s  #Avg Type: RMS
Trig: Video

#Anen: 40 0B

Ref Offset 11.08 dB

Ref Offset 11.42 dB
Ref 30.00 dBm

Ref 30.00 dBm
CenterFreq|

1
b tde) iy | s s i 5180000000 GHz
1 1 1 StartFreq
1 1 I | 1 t 5180000000 GHz

CenterFreq|
5.230000000 GHz

Stop Freq|
5180000000 GHz

Span 0 Hz

(Center 5.180000000 GHz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.13 ms (8000 pts)|

(Center 5.230000000 GHz Span 0 Hz
Sweep 10.13 ms (8000 pts)|

#VBW 8.0 MHz
MR, WODE

MR, WODE

STATUS

802.11n HT40 802.11ac HT20

[ ey Spechnm Anslyae - Swept S
AL T v
Frequency

ey
R 7 G
Center Freq 5.180000000 GHz Trig Delay-200.0 s 8Avg Type: RMS {horslsid Center Freq 5.210000000 GHz Trig Delay-2000ps  SAvg Type: RMS
PNO: Fast ~s— Trig: Video PMO: Fast ~- Trig: Video
IF Gain:Low #Anen: 40 dB IF Gain:Low #Aten: 40 dB
M 3 Auto Tune, N 2 Auto Tune,
Ref Offset 11.08 dB o Ref Offset 11.42 dB ' AD
Ref 30.00 dBm

Ref 30.00 dBm

ann CenterFreq Zim
‘ 90000000 GHz il Lltal afuulala Mn# Mﬂﬂﬂﬂﬂ]ﬁ L
P i

Center 5.210000000 GHz

‘Center 5.190000000 GHz
#VBW 8.0 MHz Res BW 8 MHz
M:

#VBW 8.0 MHz

H

Ei

SEom o

STaTus

802.11ac HT40 802.11ac HT80

8. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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4.4.3 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line per 15.31(0) was not reported.

4.4.4 Test Result of Radiated Spurious at Band Edges

Test Mode : 802.11a CH36 5180MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Horizontal
Data: 62
Level (dBuVim) Date: 2020-01-08
115 5
110
80
70 FCC PART15E PE
i -5dB

3"
WWMWWWWWMMWMW
50

30
10
BEUUU 5030. 5050. 5070. 5090. 5110. 5130. 5150, 5170. 5200
Frequency (MHz)
Freg Beading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV¥/m dBuV/m dB
150,000  5Z.22  31.82  5.65 34. 96 04,73 BE. 2 -13.47 Pez
9179, 200 107.11  31.84 &.E8 30,00 109,83 BB, Zi 41. 43 Pes
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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Test Mode : 802.11a CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.2GHz Polarization : Horizontal
Data: 3356
1 < Level (dBuV/m) Date: 2019-12-19
110
2
90
70|
FCC/PART15E AV
50 74 95*?{_
ST ST T - “"‘MW-J‘MJ
30
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
0150.000 39.24 31.82 b.65 34.96 41.75 54.00 -12.25 Average
0179.200 97.82 31.84 5.68 35.00 100.34 54.00 46. 34 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 22 of 157



ch

Report No.: EC2001001RF03

ECLOUD
Test Mode : 802.11a CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Vertical
Data: 59
115Leve| (dBuVim) Date: 2020-01-08
110 >
80
70 FCC PART15

P 5B,

EUWWVWMWHWJJ

30
10
BEUUU 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freg Heading Antenna Cable Preamp Limit Over
level facrtor loss factor level level limit Remar

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5150, 000 49. 04 31. 82 5.65 34. 96 51. 55 B8, 20 -16. 65 Peak
5181, 200 103, 38 31, 84 5. B8 35,01 105, 89 GBE, 20 37.689 Peak

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
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Test Mode : 802.11a CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Vertical
Data: 332
1 <Level (dBuV/m) Date: 2019-12-18
110
2
930
70

FCC }FAR'H& AV
50 / -4dB

30
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB

5150.000 35.24 31.82 5.65 34.96 37.75 54.00 -16.25 Average
5181.600 92.01 31.85 5.68 35.01 94.53 054.00 40. 53 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.2GHz~5.46GHz Polarization : Horizontal
Data: 70
115Lne'..fel (dBuVim) Date: 2020-01-08
110 !
80
70 A fl FCC PARTY5E PEAK
AL ! -6dB
) | w
,,,,H'J 2
50 I EL T TS R NPT PTRYYIIN PPN I
30
10
052[1!] 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB db  dBuV/m dBuV/m dB
a241. 860 107.14  31.8% a. 7l 35.11 109, 62 BE. 20 41. 42 Pea
5350, 00C 48.24  31.98 3. 71 3. 3 al. 63 B8, 21 -17.57 Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
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Test Mode :

802.11a CH48 5240MHz

Temperature : 21~237C

Test Engineer :

Jack Liu

Relative Humidity : |63~65%

Frequencey Range|(5.2GHz~5.46GHz

Polarization : Horizontal

Data: 343

115

Level (dBuV/m)

Date: 2019-12-19

110

70,

FCC PART15E AV

ol N

6dB

30|

10

MMMW.

%ww

5200

Freq
MHz

6230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460

Frequency (MHz)
Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
dBuV dB/m dB dB  dBuV/m dBuV/m dB

0241. 860
5350. 000

97.76 31.89 5.70 35.11 100.24 54.00 46. 24  Average
35.92 31.98 5.7l 35.30 38.31 54.00 -15.69 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
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Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.2GHz~5.46GHz Polarization : Vertical

Data: 67
115Leve| (dBuVim) Date: 2020-01-08
110 1
90
70 4 FCC PART15E PEAK
M 6HB
EUM WM,,m,mupde Srinin bt M .
30
10
uﬁ?ﬂﬂ 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Freq Reading Antenna Cahble Limit
level factor loss level level limit Remark
MHz dBuV dB/m dB dBuV/m dBuV,/m
258,220 104,08 a1, 89 5,70 106, 55 Ba, 20 a8, 35 Peak
3350. 00C 16. 89 31. 98 9. 71 19, 28 B3, 20 -18.92 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.2GHz~5.46GHz Polarization : Vertical
Data: 340
1 < Level (dBuVim) Date: 2019-12-19
110
1
90
70

FCC PART15E/AV
50 ! L -6dB

30

10

5200 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460

Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB

0238. 220 94.68  31.89

.70 35,10 97.17  04.00 43. 17 Average
2350.000 34.00 31.98

.71 35.30  36.39 54.00 -17.61 Average

[y ]

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Horizontal
Data: 73
115Leve| (dBuVim) Date: 2020-01-08
110 2
80
70 FCChPART15E PEA
fl -6dB|
EUW
30
10
nﬁﬂﬂﬂ 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV,/m dB
2150, 000 a2, 60 31. 82 a. 65 34, 96 aa. 11 68, 21 -13. 0% Peak
2180, 400 104,77 al. 84 a. 68 aa. 01 107, 28 BE. 21 2%, 08 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Horizontal
Data: 346
11;Leve| (dBuVim) Date: 2019-12-19
110
2
90|
70
FCC/PART1SE AV
50 Mw iy
P By
I S PR IR
30|
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
01b00.000 37.54  31.82 o.6b  34.96 40.00 54.00 -13.95 Average
0l178.400 95.58  31.84 o.68  35.00 98.10 54.00 44. 10 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
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Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Vertical
Data: 78
115Leve| (dBuVim) Date: 2020-01-08
110 9
80
70 FCC PART15E PEA
/ -5dB’
] M/
EUWMMWWW
30
10
UEUUU 5030. 5050. 5070. 5090. 5110, 5130, §150. 5170, 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB dBuV/m dBuV/m db
5130, 000 a2, 97 31. 84 b. 65 34, 96 a0, 48 B8, 20 -12. 72 Peak
2182, 200 102, 68 21,83 o, 68 34,01 103,20 B3, 20 37.00 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Page 31 of 157



ch

ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Vertical
Data: 349
1 cLevel (dBuVim) Date: 2018-12-19
110
2
90
70

FCC/PART15H AV

50 ol -Eﬂﬁv
wxv'w
[t e oy bt PRI W S
30
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
0150. 000 35.38 31.82 5.6d 34.96 37.89 04.00 -16.11 Average
0181.800 93.1x 31.85 5.68 35.01 95.67 04.00 41. 67 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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Test Mode : 802.11n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.2GHz~5.46GHz Polarization : Horizontal
Data: 81
115Le*..nel (dBuVim) Date: 2020-01-08
110 1
80
70 FCCPART15E PEAK
i Ul -6dB
5UM M
Tt L T TV NIRRT AR Y I8 AVTR
30
10
l]52£I[! 5230. 5250. 5270. 5280. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor lozs factor level level limit Remark
MHz dBuV dB/m dB dBuV/m dBuV/m dB
2241, 860 102.7 a1, 8% 2. 70 29,11 104, 22 BE. 20 27.02 Fea
23320, 007 44, 46 31. 498 .71 39. 30 46. 85 68, 20 —-21. 33 Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
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Test Mode : 802.11n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.2GHz~5.46GHz Polarization : Horizontal
Data: 354
1 cLevel (dBuVim) Date: 2019-12-19
110
1
90
70

FCC PART15E AV

50 Wil T -5d8

A e

30

10

5200 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5380. 5410. 5430. 5460

Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB

0241.600 94,25 31.89 5.70 35.11 96.7Y3  54.00 42. 73 Average
0350.000 33.14 31.98 5.71 35.30 35.53 54.00 -18.47 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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Test Mode : 802.11n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.2GHz~5.46GHz Polarization : Vertical

Data: 84
115Le*..nel (dBuVim) Date: 2020-01-08
110
1
a0
70 4 FCCIPART1SE PEAK
A " -6dB
EUM W
Rty | AR NIRRT e P Y P
30
10
05200 §5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 53980. 5410. 5430. 5460
Frequency (MHz)
Freq Beading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar
MHz dBu¥V dB/m dB dBuV/m dBuV/m
237,980 101, &7 a1, 89 a3, 7l 54,10 104,18 BE, 20 G5  Peal
2350, 000 13.15 31.98 5.71 35. 3 45. 54 68, 2 b6 Peal

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.2GHz~5.46GHz Polarization : Vertical
Data: 357
1 s Level (dBuVim) Date: 2019-12-19
110
1
90
70

FCC PARTA5E AV
50 i i, -6dB

L ;

30

10

5200 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460

Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

0237.960 91.98  31.89
5350.000 32.66 31.98

.70 35,10 94.47  54.00 40. 47 Average
.71 35.30  35.00 54.00 -18.95 Average

o

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.22GHz Polarization : Horizontal
Data: 80
115LEVE| (dBuVim) Date: 2020-01-08
110
2
80
70 ot FCC PARIT1SE PE
G -6dB
WM
30
10
l""5l]l]l] 5030. 5050. 5070. sS090. 5110, 5130. 35150, &§170. 5190, 5220
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
alal, 00C 6, 22 a3l. 82 5. 65 ad, 96 Bd. V3 Ba, 21 -3.47  Peal
2188, 540 100,81 al. 83 3. 69 39, | 103, 33 Ba, 21 20,1 Peal
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.22GHz Polarization : Horizontal
Data: 363
11 sLevel (dBuVim) Date: 2019-12-19
110
2
90
70

FCC BART15E AV

50 1 anN -ﬁﬁm

___,___,,_A_,-__»—————M"M”

30

10

5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5220

Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

0120.000 43.51 31.82 5.60 34.96 46.02 54.00 -7.98 Average
0188.540 91.17 31.85 5.68 35.02 93.69 54.00 39.69 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.22GHz Polarization : Vertical
Data: 87
115Leve| (dBuVim) Date: 2020-01-08
110
2
80
70 e BICC PARTTSE PE
i ' -5dB
30
10
BEUUU 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5220
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar
MHz dBuV dB/m dB db  dBuV/m dBuV/m dB
2150, 000 6l. 18 31. 8% 0. 62 34. 96 B3. bY B8, 20 -4.51 Peal
5191, 620 99. 48 al. 85 a. BY 35,03 101,99 B8, 20 33.79 Peal

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.22GHz Polarization : Vertical
Data: 360
1 s Level (dBuVim) Date: 2019-12-19
110
2
90
70

FCC BART15E AV
50 m“\."ll“llIr -wﬁ

o
] AR iy

30
10
5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5220
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

0150.000 41.32 31.82 5.60 34.96 43.83 54.00 -10.17 Average
0191.840 90.04 31.85 5.69 35.03 9Z.50 54.00 38. 55 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH46 5230MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.2GHz~5.46GHz Polarization : Horizontal
Data: 93
115Leve| (dBuV/m) Date: 2020-01-08
110
1
80
70l I FCCPART1SE PEAK
{ T -6dB

50 szm., =

30
10
l]52[1[1 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 53590. 5410. 5430. 5460
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar

MHz dBuV dB/m dB dBuV/m dBuV/m dB
227,040 100, 89 31, 88 h. 70 40,09 103, 38 B3, 20 30,18 Pea
5350. 000 14, 86 31.98 9. 71 39. 30 17. 25 63, 20 -20.95 Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH46 5230MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.2GHz~5.46GHz Polarization : Horizontal
Data: 366
11 s Level (dBuVim) Date: 2019-12-19
110
1
90
70
FCC PART15E AV
5o iy -5dB
2
30
10

5200 &6230. 5250. 5270. 5290. 5310. 5330. 5350. &§370. 5390. 5410. 5430. 5460

Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db

0231.980 91.33 31.89 5.70 35.09 93.83 54.00 39.83 Average

0350.000 33.29 31.98 5.71 35.30 35.68 54.00 -18.32 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH46 5230MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.2GHz~5.46GHz Polarization : Vertical
Data: 96
115Lnemal (dBuVim) Date: 2020-01-08
110
1
80
700 . FCCIPART15E PEAK
L L -6dB
v
50 W
A, o, b, Ly il e S P o i
30
10
05200 5230. 5250. 5270. 5280. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Eemar
MHz dBuV dB/m dB dBuV/m dBuV/m dB
2227, B2 98, 32 a1, 88 2. 70 25.0%9 101. 31 68. 20 a33.11 Fea
232, 00 44, 72 31. 48 2.71 30. 30 47. 11 og. 20 -21. 0% Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH46 5230MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.2GHz~5.46GHz Polarization : Vertical
Data: 369
11 s Level (dBuVim) Date: 2019-12-19
110
1
90
70
FCC PART15E AV
ol - S4B
2
30
10
5200 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
0225.480 88.83 31.88 5.70 35.08 91.33 54.00 37.33 Average
0350.000 31.99 31.98 5.71 35.30 34.38 54.00 -19.62 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.26GHz Polarization : Horizontal
Data: 136
115Lne*..rel (dBuVim) Date: 2020-01-08
110
2
80
70 FCC PART15E PEAK
e B -6

30
10
GEUUU 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit
level factor loss factor level level it Remar

MHz dBuV dB/m dB dB dBuV/m dBuV/m
5130, 000 Bl. 86 31. 82 5.B5 34. 96 64, 37 B3, 20 3.83 Peal
5195, 520 99, 02 31. 86 5.70 3.03 101. 35 B3, 20 33.35 Peal

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.26GHz Polarization : Horizontal
Data: 137
115Leve| (dBuVim) Date: 2020-01-08
110
80
2
70

FCC PART15E[AV
50 1 | -6{B

30
10
UEUUU 5030. 5050. 5070. 50%0. 5110. 5130. 5150. 5170. 51%0. 5210. 5230. 5260
Frequency (MHz)
Freq Keading Antenna Cable Preamp Limit Over
level factor lossz  factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
21320, 000 41.44  31.82 5.65  34.96 43.95  54.00 -10.05 Average
2204, 620 v2.0Y8 31,88 A.70 35.03 7o, 2% 54,00 21.29 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.26GHz Polarization : Vertical
Data: 55
115Lne*..lfel (dBuV/m) Date: 2020-01-08
110
2
80
70 _ FCC PART15E PERAK
ey -6y,
30
10
UEUUU 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar
MHz dBuV dB/m db db  dBuV/m dBuV/m db
a1a0, 000 B0, 86 al. 82 o. ba ad. 96 Ba. av Ba. 20 -4. 8 Pea
3193, 320 98, 02 al. 88 a.70 aa. 03 100, 55 BE. 20 32,30 Pes

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.26GHz Polarization : Vertical
Data: 56
115Lemel (dBuVim) Date: 2020-01-08
110
80
2
70 I"“\fw
FCC PART15E|AV
50 -6HB
—’__—’—"’_’—’,;’_I_IP’_’_/«-’J I\F\‘-_
30
10
BEUUU 5030. 5050. 5070. 5080. 5110. 5130. 5150. 5170. 5180. 5210. 5230. 5260
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
2150, 00C 40.44  31.82 a. 6o 34, 96 42. 95 e -11. 05 Average
2204, 62( V1,78 31, 8 a. i 32,03 74,29 HE 20,29  Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.16GHz~5.46GHz Polarization : Horizontal
Data: 138
115Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
hi't ity -64B
) %2
a0 SR TIREE, WE L P RIS YT S
30
10
05160 5180. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5380. 5410. 5430. 5460
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor lossz  factor level level limit Remar
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
2200, 801 Y, 66 al. BE a. 70 aa. 04 99,18 Ba. a0, 98 Peak
8350, 000 45, 22 31. 98 a.71 a5, 3 47. 61 B8. —-20. 59 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.16GHz~5.46GHz Polarization : Horizontal
Data: 138
115Leve| (dBuVim) Date: 2020-01-08
110
80
1
70
FCC PART15E AV
50/ -6¢1B
Iy
2
30
10
05160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Eemar
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
2214, 901 V2. Ba a1, 87 a. 70 aa. 07 (. 1a a4. 00 21. 15 Average
o300, 00¢ 32,41 31. 48 2. 71 35, 3l 35,30 o4, 00 -18. 70 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.16GHz~5.46GHz Polarization : Vertical
Data: 57
115Leve| (dBuVim) Date: 2020-01-08
110
1
80
70 FCC PART15E PEAK
. %2
e AL e Lo e P A
30
10
05160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB dBuV/m dBuV/m dB
2200, 800 Y&, 66 21, 86 a.70 33,04 49, 18 BE, 20 a0, 98 Peak
5350, 00C 45. 22 31. 98 8. 71 350,30 47.61 b, 20 -20. 59 Peal
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.16GHz~5.46GHz Polarization : Vertical
Data: 58
115Leve| [dEu‘wm] Date: 2020-01-08
110
80
1
70
FCC PART15E AV
5011 -BdB
L
2
30
10
05160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Freq Heading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5214, 900 71. B5 al. BY h. 70 a5, 07 74,15 54,00 20,15 Average
5350, 000 31.91 31.98 8. 7 35. 30 34. 30 54, 00 -19. 70 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD

Report No.: EC2001001RF03

4.45 Test Result of Radiated Spurious Emission (1GHz ~ 10" Harmonic)

Test Mode : 802.11a CH36 5180MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|1GHz~6GHz Polarization : Horizontal
Data: 64
115Lewel (dBuVim) Date: 2020-01-08
110 1
80
70 FCC PART15E PEAK
-6dB
FC PART15E AV
50 A, -6dB
M L T
30
10
IJ‘IIZ:II.'II.'I 2000. 3000, 4000. 5000, 6000
Frequency (MHz)
Freg Reading Antenna Cahkle Limit Over
level factor loss level level limit Remark
MHz dBuV dB/m dB dBuV/m dBuV/m db
2180, 000 106, 74 al. 84 . B3 1049, af Ba. 20 41. 10 Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11a CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 3
115Le'..-fel (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Data: 131
11;Level {dBuVim) Date: 2020-01-08
110
90
70 FCC PART1SE PEAK
. 3 6dB
ral
CC PARTHSE AV
50 -6dB
30
10
UEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Beading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10360, 000 27.93 39,15 11,90 35,61 3,37 54, 00 -10. 63 Average
10360, 000 3.3 39,15 11,90 35,61 a8, 74 08, 20 —9.46 Peak
13540, 000 27. 67 39.03 168,34 31. 88 51. 16 a4, 00 -2.84 Average
153540, 000 40,04 39,03 16,3 31. 88 B3, a3 Bg, 20 -4, 67 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11a CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: &1
115Le'..-'nel (dBuVim) Date: 2020-01-08
110
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70 ECQ F)LRT'IEE PEAK
-6dB
FC{ PART15E AV
80 | -6dB

MWI" D

30
10
01000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freg Readinz Antenna Cable Preamp Limit Over
level factor loss factor level level limit EHemark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
al8a, 000 101, 16 31. 85 5. BY 30,01 103,69 A8 30,49 Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11a CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 1
115Lne'..rr-.-l (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03

Data: 2
11:Leve| (dBuVim) Date: 2020-01-08
110
90
70 FCC PARTISE PEAK
_ 4 -6dB
FCC PARTI5E AV
50 -6dB
30
10
UEUUU?UUU. 9000. 11000. 13000. 15000, 18000
Frequency (MHz)
Fregq Beading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10360, 000 32,08 39,15 11,90 35,61 47, 52 54, 00 -6, 48  Average
10360, 000 42, 86 39,15 11,90 35,61 58,3 63, 2 -0, 90 Peak
15540, 000 26, 25 39,03 16, 34 31, 88 a0, 04 ad, 00 -3, 96  Average
153540, 000 a8, 84 39,03 16, 34 31, 88 B2, 33 BE, 20 -4, 87 Pezak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11a CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 65
115Le'..-'nel (dBuVim) Date: 2020-01-08
110 1
80
70 FCQ PART15E PEAK
| -6dB
FCQIPART15E AV
50 et M BB
WMW LTS S
30
10
01000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Limit Over
level factor loss level level limit Remar
MHz dBuV dB/m dB dBu¥/m dBuV/m dB
2200, 000 106, 37 31. 86 2. 70 108, 89 B8, 21 10,69 Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11a CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 5
115Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
GEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Data: 6
11‘Leve| (dBuVim) Date: 2020-01-08
110
90
70 FCC PART15E PEAK
. 4 “6dB
FCC PARTHSE AV
50 -6dB
30
10
UEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Readinz Antenna Cable Preamp Limit Over
level factor loss factor level level limit ERemark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10400, 000 27. 69 39.22 11.96 35. 52 3. 35 a4, 00 -10.65 Average
10400, 000 3.63 39,22 11,96 35, 52 59. 29 68, 20 -8.91 Peak
13600, 000 26,13 38,84 16,28 31, 86 49, 3 a4, 00 -4, 61 Average
15600, 000 38. 75 38.84 16,28 31. 86 62, 01 68, 20 —6.19 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11a CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 66
115Leve| (dBuVim) Date: 2020-01-08
110 1
80
70 FCO PART15E PEAK
I -6dB
FCQ|PART15E AV
50 . -6dB

MmmwmMﬂ*W*““W“*““JMA%wMmNdmmm*mm#ﬁ#vaWﬂmﬂmﬂWﬂmmwﬁﬂ o

30
10
u1000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MH=z dBuV dB/m dB dB dBuV/m dBuV/m dB
2200, 000 104,16 31. 86 5. 70 30,04 106,68 s, 20 38,48 Peak

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 7
115Lta'\.nel (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
“snnn?nnn. 5000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Data: 8
11:Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
9 4 -6dB
FCC PARTASE AV
50 ] -6dB
30
10
EEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level fartor loss fartor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10400, 000 30,02 39,22 11,98 35, 52 45, 68 54, 00 -8, 32 Average
10400, 000 43. 61 39,22 11.96 35. 52 59, 27 63. 20 -3.93 Peak
15600, 000 26, 08 38,84 18,28 al. 8@ 49, 32 a4, 00 -4, B8 Average
13600, 000 38, 98 38,84 16,28 31,88 B2, 24 BE, 20 -3. 96 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 72
115Leve| (dBuVim) Date: 2020-01-08
110 1
80
70 FCC PART15E PEAK
-6dB
FCC|PART15E AV
50 L -BdB
M L T
30
10
01000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
2240, 000 106, 22 al. B4 3, 7l 2o, 11 109, 00 BE, 2 40,80 Fesa
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 134
115Level (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 66 of 157



cH

ECLOUD Report No.: EC2001001RF03

Data: 135
11:Leve| (dBuV/m) Date: 2020-01-08
110
80
70 FCC PART1SE PEAK
4 -6dB
2 FLC PARTHSE AV
50 4 1 -6dB
30
10
GEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10480, 000 29.16 39,36 12,07 35,3 45, 25 54, 00 -8. 75 Average
10480, 000 39. 68 39,36 12,07 35,3 55.77 08, 20 -12.43 Peak
15720, 000 28. 04 38,47 16,15 31, 81 51. 35 a4, 00 -2. 65 Average
15720, 000 38. 83 38.47 16,15 31. 81 61. 64 68. 20 —-6. 56 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 69
115Leve| (dBuV/m) Date: 2020-01-08
110 1
a0
70 ECC F'ALRT'IEE PEAK
-6dB
FCC|PART15E AV
50 21l -6dB
30
10
B1UUU 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freg Beading Antenna Cable Preamp Limit Over
level factor lozs factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
3240, 000 103, 28 1. 89 3. 7l 25,11 106,06 BE. 20 37,88 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 132
115Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
GEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03

Data: 133
11;Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART1SE PEAK
4 -6dB
z FEC PARTISE AV
50 i -6dB
30
10
BEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10480, 000 29,62 39,36 12.07  3b.3 45,71 54, 00 -8.29 Average
10480. 000  40. 82 39.36 12.07 35.3 56.91 68. 20 -11.29 Peak
13720, 000 28,531 38.47 16,153 31.81 51. 32 a4, 00 -2. 68 Average
12720.000  38.96  38.47 16.15 31.81 61.77 68,20 -6.43 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%

Frequencey Range|(1GHz~6GHz

Polarization :

Horizontal

Data: 75

115Lnewal (dBuVim) Date: 2020-01-08

110 1

90

70 FCC PART15E PEAK
Il -6dB
FC{ll PARTA5E AV
50 M -6dB

30

M' T

2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Reading Antenna Cable Preamp Lim Over
level factor loss factor level level limit Remark
dBuV dB/m dB dB dBuV,/m dBuV/m dB
104, &i 31, 84 5, BE 35.01 107,01 GE 38,81 Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 11
115Lrewel (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK

-6dB

30

10

60007000.

8000. 11000.

13000.

Frequency (MHz)

15000. 18000

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Data: 12
11:Leve| (dBuVim) Date: 2020-01-08
110
90
70 FCC PART15E PEAK
< -6dB
B FCC PARTHSE AV
50 1 -6dB
30
10
EEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10360, 000 20, 83 39.15 11.90 35.61 45, 27 54, 00 -8. 73 Average
10360, 000 40. 63 39.15 11.90 35.61 a6, 07 68. 20 -12.13 Pezak
15540, 000 27. 80 39,03 16, 34 31. 88 51,29 a4, 00 -2.71 Average
15540, 000 39, 64 39,03 16, 34 31. 88 B3, 13 BE, 20 =5, 07 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 78
115Leve| (dBuV/m) Date: 2020-01-08
110
1
80
70 ECC PLRT'[EE PEAK
[ -6dB
FCO PART15E AV
50 i -6dB
M
30
10
B1UUU 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Beading Antenna Cable Preamp Limi Over
level factor loss factor level level limit Remar
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
3180, 000 100,86 31,84 3. B8 39.01 103,37 BE. 32.17 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 8
115Lle'..rel (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
EEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03

Data: 10
11:Leve| (dBuV/m) Date: 2020-01-08
110
a0
70 FCC PART15E PEAK
- i -6dB
i FCC PARTH5E AV
50 ] -6dB
30
10
UEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10360, 000  29.3 39,15 11.90  35.81 44,74 54,00 -9, 26 Average
10360, 000 3.07 39,15 11.90  35.61 58.501 63, 20 -9.69 Peak
13540, 000  27.92 39.03 16.3 31.88 51.41 a4, 00 -2.59 Average
15540, 000 41. 12 29,03 16,3 51,88  B4.81 BaE, 20 -3.59 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 80
115Lne'..-'ual (dBuVim) Date: 2020-01-08
110 i
80
70 FCC PART15E PEAK
-6dB
FC{|PART15E AV
50 - -6dB

M“W

30
10
u1ﬂﬂﬂ 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Pream Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dBuV/m dBuV/m dB
200,000 102,07 31. BE 5. 70 35.04 104. 59 BE, 2 36,39 Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 13
115Lnemel (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
UEUUU?UUU. 5000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03

Data: 14
11:Leve| [dEu‘Wm] Date: 2020-01-08
110
80
70 FCC PART15E PEAK
4 -6dB
z FCC PARTISE AV
50 -6dB
30
10
UEUUU?UUU. 9000. 11000, 13000. 15000, 18000
Frequency (MHz)
Freq Readinz Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBu¥ dB/m dB dB dBuV/m dBuV/m dB
10400, 000 28.70 39,22 11.96 35, 52 44, 36 54, 00 -9, 64 Average
10400, 000 41. 60 39.22 11.96 35, 52 57. 26 68. 20 -10.94 Peak
13600, 000 27.3 38, 84 16,28 31, 88 a0, b4 a4, 00 -3, 36 Average
15600, 000 39. 58 38,84 16,28 31. 8@ h2, B4 68, 20 -5, 36 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 79
115Leve| (dBuVim) Date: 2020-01-08
110
1
80
70 FCC PART1SE PEAK
-6dB
FCQPART15E AV
50 I -6dB
M e drabr
30
10
l:1[ltl[l 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dBuV/m dBuV/m db
2200, 000 101.01 al. 86 a. 7l a0, 04 103, 53 BE. 2 38.33 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 15
115Lne'\.nel (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 81 of 157



cH

ECLOUD Report No.: EC2001001RF03
Data: 16
11:Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
4 -6dB
T FCC PARTHSE AV
50 -6dB
30
10
UEUUU?DUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10400, 000 28. 51 39,22 11.98 35,52 44, 17 a4. 00 -9, 83 Average
10400, 000 42,48 39,22 11.96 35,52 a8, 14 68. 20  -10.06 Peak
15600, 000 27.54 38,84 16,28 31.86 50, 80 54. 00 -3. 20 Average
15600, 000 39,30 38,84 18,28 31.86 G2, 56 B8, 20 -5. 64 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 83
115Le*..ﬂel (dBuVim) Date: 2020-01-08
110 1
80
70 FCC PART15E PEAK
-6dB
FCC|PART15E AV
50 ML -6dB
M ST Y
30
10
01000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar
MHz dBuV dBE/m dB db dBuV/m dBuV/m dB
2240, 000 102.84  31.89 2. 70 35.11 105,12 By, 21 36.92 Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 18
115Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
GEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Data: 20
11:Leve| (dBuVIim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
4 -6dB
2 FCC PARTHSE AV
50 -6dB
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10480, 000 29.57  39.36 12.07 35,3 45.66 54,00 —-8.34 Average
10480, 000 38.08  39.36 12.07 35,3 54,17  6BR. 20 -14. 03 Peak
15720, 400 27.688 38,47 16,15 51,81 a0, 49 54, 00 -3.01 Average
15720, 000 29,07 38,47 16,13 31.81 Bl. 88 68,20 —-6. 32 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: B6
115Leve| (dBuVim) Date: 2020-01-08
110
1
80
70 FCC PART15E PEAK
-6dB
FCC||PART15E AV
50 -6dB
30
10
01000 2000. 3000. 4000, 5000. 6000
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Eemar
MHz dBuV dB/m db dB dBuV/m dBuV/m dB
0240, 000 100, 28 al. 89 a. vl aa.11 103, 08 B8, 21 a4. 86 Fea

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 17
115Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03

Data: 18
11:Leve| (dBuVim) Date: 2020-01-08
110
90
70 FCC PARTISE PEAK
4 -6dB
i FCC PARTHSE AV
50 1 -6dB
30
10
EEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Beading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10480. 000  28. 35 39.36 12.07 35.3 44,44 54,00 -9, 56 Average
10480, 000  41.48 39,36 12.07  35.3 57.57  BR. 20 -10.63 Pezk
12720, 000 27, 42 38,47 16. 143 3l. 81 a0, 23 a4, 00 -3.77 Average
13720, 000 39, 82 38. 47 16. 15 31. 81 B2, 63 B, 20 -5.57 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 52
115Le'..-'nel (dBuVim) Date: 2020-01-08
110
1
80
70 ECC PART15E PEAK
-6dB
FCG|PARTISE AV
50 ) h, -6dB
M vy v
30
10
l""1[I£I[I 2000. 3000. 4000. 5000 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limi Over
level factor loss  factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
2190, 000 100,44 31. 83 oY an. 02 102,96 B8, 21 a4. 76 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 21
115Lne'..fr-.-l (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
BEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Data: 22
11:Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
4 -6dB
2 FCC PARTISE AV
50 -6dB
30
10
BEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10380, 000 27.81 39.18 11.93 39,56 43,36 54.00  -10.64 Average
10380, 000 40,06 39,18 11.93 39. 06 2d. 61 68,20  -1Z2.39 Peak
13570, 000 28,10 38.%3 18,31 al. 87 49,47 534,00 -4, 33 Average
15570, 000  38.49  38.83 16.31 31.87 61.86  68.20 -6, 3 Peal

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 89
115Lne!..nel (dBuVim) Date: 2020-01-08
110
1
80
70 ECC P} RT15E PEAK
( -5dB
FC|PART15E AV
50 -6dB
M o bbby
30
10
01000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remar
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
2190, 00C Y48. 88 3l. 85 2. bY 32,02 101, 40 Ba. 2 33.20 Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 23
115Leve| (dBuV/m) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Data; 24
11:Leve| (dBuVim) Date: 2020-01-08
110
90
70 FCC PART15E PEAK
4 -6dB
2 FCC PARTI5E AV
50 -6dB
30
10
BEUUU?UUU. 8000, 11000. 13000. 15000. 18000
Frequency (MHz)
Freqg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10380, 000  27.84  39.18 11.93 39. 56 3.39 54,00 -10.81 Average
10380, 000 39,87 39.18 11.93 39.86  bb. 42 68. 20 -12.78 Peak
15570, 000 26, 32 38,93 16,31 31,87 149,89 54,00 -4. 31 Average
15570, 000  38. 35 38.93 16.31 31.87 B1.72 B8, 20 —-6.48 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH46 5230MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 85
115Leve| (dBuVim) Date: 2020-01-08
110
1
80
70 ECC FA“.T'[EE PEAK
! -6dB
FCA|PART15E AV
50 T -6dB
M L™
30
10
01000 2000. 3000. 4000. 5000 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar
MHz dBud dB/m db dB  dBuV/m dBuV/m db
2230, 000 100, 83 21, B8 2. 7l 30,09 103,12 B, 21 24,92 Fea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH46 5230MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 27
115Lex.rrel (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03

Data: 28
11:Leve| (dBuVim) Date: 2020-01-08
110
90
70 FCC PART158E PEAK
4 -6dB
2 FICC PART15E AV
50 -6dB
30
10
BEUUU?UUU. 9000. 11000. 13000, 15000, 18000
Frequency (MHz)
Freq Readinzg Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10460, 000 27. 86 39,33 12,04 35.3 3. 84 54, 00 -10. 16 Average
104&0, 000 39,18 39,33 12,04 35.3 55,16 B8, 20 -13. 04 Peak
15690, 000 25,94 38,56 16,18 31. 82 48, 86 a4, 00 -5, 14  Average
15690, 000 38. 06 38.56 16.18 31.82 B0, 98 B3, 20 -7.22 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH46 5230MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 98
115Leve| (dBuVim) Date: 2020-01-08
110
1
80
70 FCC PP#;T'IEE PEAK
-6dB
FCG|PART15E AV
50 [ -£dB
MM e, .
30
10
01000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq RKeading Antenna Cable Pream Limit Over
level factor loss factor level level limit Remar
MHz dBuV dB/m dB dBuV/m dBuV/m dB
2230, D01 97, 63 31. 88 D, Tl 39, 100,14 68, 20 31,94 Pes

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11n HT40 CH46 5230MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 25
115Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART1SE PEAK
-6dB
50
30
10
UEUUU?UUU. 5000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Data: 26
11;Leve| (dBuVim) Date: 2020-01-08
110
a0
70 FCC PART1SE PEAK
4 -6dB
z FIcC PART15E AV
50 -6dB
30
10
GEUUU?UUU. 2000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss fartor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10460, 000 27. 62 39.33 12.04  35.3 3. 60 a4, 00 -10. 40  Average
10460, 000 40, 35 39.33 12.04  35.3 a6, 33 63, 20 -11.87 Peak
13690, 000 25,89 38,406 18,18  31.82 48, 81 a4, 00 -5.19% Average
15690, 000 38.03 38.56 16.18  31.82 B0, 95 68. 20 -7.25 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal

Data: 53
115Lemel (dBuVim) Date: 2020-01-08
110 i
a0
70 FCC PART15E PEAK
ik -6dB
FQC|AART15E AV
50 Ll |8 -6dB
WMM ] it
30
10
l'.=1l]l]l] 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Fregq Reading Antenna Cable Preamp Limit Over
level factor lozs factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
220,000 101.81 51, 88 3.7 a0, 07 104, 532 a2 ah, 12 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 51
115Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB |
-
50
30
10
l""Ei[ll]l]?l]l]l]. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Data: 52
11;Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
4 -6dB
Z RCC PARTHSE AV
50 ] -6dB
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10420, 000  27.03 39.26 11.98  35.48  42.79 54. 00  -11.21 Average
10420, 000 40.33 39.26 11.98  35.48  56.09 68. 2 -12.11 Peak
13630, 000 25,52 38.73 16.24  31.85 48, BB 54, 00 -5.34 Average
13630, 000 40.54  38.7a 16.24  31.85 B3, 68 BE. 20 -4. 52 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 54
115Lne'..-'nel (dBuVim) Date: 2020-01-08
110
1
80
70 FCC PHHT15E PEAK
iy -6dB
Fald RART15E AV
50 A -6dB

L= preTEepT

30
10
01000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
2195, 000 98. 2i 31.88 2.7 30.03 100,73 B8, 21 32.23 Pea
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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ECLOUD Report No.: EC2001001RF03
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 49
115Leve| (dBuVim) Date: 2020-01-08
110
80
70 FCC PART15E PEAK
-6dB
50
30
10
EEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC2001001RF03
Data: 50
11:Leve| (dBuV/m) Date: 2020-01-08
110
90
70 FCC PART15E PEAK
4 -6dB
2 HCC PARTH5E AV
50 ] -6dB
30
10
BEUUU?UUU. 8000. 11000. 13000. 15000 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10420, 000 27. 26 39,26 11,98 35,48 3. 02 54,00 -10.98 Average
10420, 000 40, 80 39,26 11.98  35.48  56B.56 68.20 -11.64 Peak
13630, 000 25,40 38.72 1b.24 31.83 458,54 54,00 -5, 46  Average
15830, 000 39. 22 38,72 1B.24 31.83 B2, 368 BE 20 -5, 84 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which

was at least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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4.4.6 Test Result of Radiated Spurious Emission (30MHz ~ 1GHz)

Test Mode : 802.11 ac VHT80 CH42 5210MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|30MHz~1GHz Polarization : Horizontal
Data: 398
11 <Level (dBuVim) Date: 2019-12-20
110
90
70
FCC PART15E PEAK.
50 HdB.
I —
12
% i 1 ) BM
10
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
106. 630  52.69 9. 60 1.97 32.60 31.66 43.50 -11.84 Peak
151. 250  47.31 14. 41 2.13  32.63  31.22 43.50 -12.28 Peak
198. 780  45.40 10.66  2.37 32.60 25.78 43.50 -17.72 Peak
200.190  45.96 13.10  2.54 32.68  28.92 46.00 -17.08 Peak
0l7.910  37.83 18.33 3.68 32.8d 26.99 46.00 -19.01 Peak
792.420  31.02 22.37  4.64  32.02 26. 01 46.00 -19.99 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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Test Mode : 802.11 ac VHT80 CH106 5530MHz  (Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(30MHz~1GHz Polarization : Vertical
Data: 397
1 cLevel (dBuVim) Date: 2019-12-20
110
90
70
FCC PART15E PEAK
50 5dB.
!
v 4
Ao
MW
10
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
43. 580  55. 81 12.70  1.04 32.53  37.5H2 40. 00 -2.48 @F
08. 130  5b5. 27 11.64 1.64 32.50 36.05  40.00 -3.90 Peak
106. 630  56. 46 9.60 1.97 32.60 35.43 43.50 -8.07 Peak
151. 250  53.22 14,41  2.13 32.63 37.13 43.50 —6.37 Peak
093.570  36.80 19.88 3.92 32.62 27.98 46.00 -18.02 Peak
792.420 34.14 22.37 4.64 32.02 29.13 46.00 -16.87 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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45 AC Conducted Emission Measurement

451 Limit of AC Conducted Emission

FCC 815.207

IC RSS-GEN 8.8

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

45.2 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth =
9kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector
and Quasi-Peak Detector Function respectively.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, PR.C Fax.: +86-731-89634887

FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com
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45.3 Test Result of AC Conducted Emission

Test Mode : Mode 1 Temperature : 21~237C
Test Engineer : [Jerry Wang Relative Humidity : |41~43%
Test Voltage : |120Vac / 60Hz Phase : Line
Function Type : [5G WLAN Link + HDMI + TF Card Upload + USB playing + Ping

70 Level {dBuV) Date: 2020-01-08

4?.5135x !

J. 9 1
1 |
|

‘. fiay ‘.' | .1;JWWWWWMM

25.0

N il .I |
2.5 'U]‘ ‘.”II. ||I|,_'| ||.|| '

-2

A5 2 5 1 2 5 10 20 30
Frequency (MHz)
Freq Beading LISN/ISN Cable Result Limit Over
level factor lo=s level level limit Remark

MH= dBuWV dB dB dBuV dBuV dB
0.159 33.47 9.63 0.04 43.14 65.52 -22.38 Qe
0.159 23.61 9.63 0.04 33.28 55.52 -22.24 Average
0.182 36.54 9.64 0.04 46.22 64,42 -18.20 QP
0.182 36.54 9.64 0.04 46.22 54,42 -8.20 Average
0.204 33.85 9.65 0.04 43.54 63.45 -19.91 QP
0.204 23.54 9.65 0.04 33.23 53.45 -20.22 Average
0.227 31.55 9.65 0.04 41.24 62.57 -21.33 QP
0.227 21.56 9.65 0.04 31.25 52.57 -21.32 Average
0.334 27.44 9.68 0.04 37.16 59.35 -22.1%9 QP
0.334 17.33 9.68 0.04 27.05 49,35 -22.30 Average
9.059 24.91 9.97 0.10 34.98 60.00 -25.02 QF
9.059 14.81 9.97 0.10 24 BB 50.00 -25.12 Average

Result Level= Reading Level + LISN Factor + Cable Loss

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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Test Mode : Mode 1 Temperature : 21~237C
Test Engineer : [Jerry Wang Relative Humidity : |41~43%
Test Voltage :  |120Vac / 60Hz Phase : Neutral

Function Type:

5G WLAN Link + HDMI + TF Card Upload + USB playing + Ping

Level (dBuV)

Date:

2020-01-08

T

=

25.0

-

25

\
47504

W "VWIM‘W‘W‘WH,

-2

Reading LISN/ISHN Cable

level factor
dBuV dB
35.11 9.59
29.07 9.59
33.64 9. &0
23.32 9.60
34.30 9.681
24.45 9.61
29.29 9.63
19.01 9.63
31.72 9.64
20.02 9.64
21.51 9.81
11.41 9.81

loss
dB

2 5
Freguency (MHz)
Eesult Limit
level level
dBuv dBuv

10

-16.78 Qe
-16.82 Average
-21.36 QE
-21.68 Average
-18.79 QE
-18.64 Average
—18.06 QP
-18.34 Average
-14.83 QF
-16.53 Average
-28.59 QF

-28.69 Average

20 30

Result Level= Reading Level + LISN Factor + Cable Loss

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR

www.hn-ecloud.com
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4.6 Frequency Stability Measurement

4.6.1 Limit of Frequency Stability

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an emission
is maintained within the band of operation under all conditions of normal operation as specified in the

user’s manual.
4.6.2 Test Procedures

1. To ensure emission at the band edge is maintained within the authorized band, those values shall
be measured by radiation emissions at upper and lower frequency points, and finally
compensated by frequency deviation as procedures below.

2. The EUT was operated at the maximum output power, and connected to the spectrum analyzer,
which is set to maximum hold function and peak detector. The peak value of the power envelope
was measured and noted. The upper and lower frequency points were respectively measured
relatively 10dB lower than the measured peak value.

3. The frequency deviation was calculated by adding the upper frequency point and the lower
frequency point divided by two. Those detailed values of frequency deviation are provided in

table below.

4.6.3 Test Result of Frequency Stability

Refer to Appendix D of this test report.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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4.7 Automatically Discontinue Transmission

4.7.1 Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

4.7.2 Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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4.8 Antenna Requirements
4.8.1 Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

4.8.2 Antenna Connected Construction

An embedded-in antenna design is used.

4.8.3 Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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5 List of Measuring Equipment

Instrument |Manufacturer| Model No. Serial No. Calg);?:on Due Date Remark
SA%Z?;g‘e“; Keysight N9010A [MY56070788| 2020-01-22 | 2020-01-22 | Conducted
ggr‘]’gr Keysight | U2021XA |MY56510025| 2020-01-22 | 2020-01-22 | Conducted
ggf‘]’vs‘f;r Keysight | U2021XA |MY57030005| 2020-01-22 | 2020-01-22 | Conducted
sF.)gr\:\gr Keysight | U2021XA |MY56510018| 2020-01-22 | 2020-01-22 | Conducted
ggr‘:vsirr Keysight | U2021XA |MY56480002| 2020-01-22 | 2020-01-22 | Conducted
Thermal
Sanmtest |SMC-408-CD 2435 2020-05-08 2020-05-08 | Conducted
Chamber
Base Station R&S CMW 270 101231 2020-01-22 2020-01-22 | Conducted
Signal
Generator Keysight N5182B |MY56200384( 2020-04-18 | 2020-04-18 | Conducted
(Interferer)
Signal
Generator Keysight N5171B [MY56200661| 2020-01-22 | 2020-01-22 | Conducted
(Blocker)

Instrument [Manufacturer Model No. Serial No. CaI:Dt);teglon Due Date Remark
Spectrum R&S FSV 40 101433 | 2019-02-18 | 2020-02-17 | Radiation
Analyzer
Amplifier Sonoma 310 363917 2019-01-22 | 2020-01-21 | Radiation
Amplifier | Schwarzbeck BBV 9718 327 2019-01-22 | 2020-01-21 | Radiation
Amplifier Narda  |TTA1840-35-HG| 2034380 | 2019-05-15 | 2020-05-14 | Radiation
Arﬁt‘;‘;‘;a Schwarzbeck | FMZB 1519B |1519B-051| 2017-03-03 | 2020-03-02 | Radiation

B;ﬁgﬁﬁgd Schwarzbeck | VULB 9168 | 9168-757 | 2017-03-03 | 2020-03-02 | Radiation

Horn Schwarzbeck | BBHA 9120 D 1677 2017-03-03 | 2020-03-02 | Radiation
Antenna
Horn o
COM-POWER| AH-1840 101117 2018-06-20 | 2021-06-19 | Radiation
Antenna
Test Software Audix E3 6.111221a N/A N/A Radiation
Filter Micro-Tronics| BRM 50702 G266 N/A N/A Radiation

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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Instrument |Manufacturer Model No. Serial No. Cal:)t;:?:on Due Date Remark

LISN R&S ENV216 102125 | 2019-01-22 | 2020-01-21 | Conducted
LISN R&S ENV432 101327 | 2019-01-22 | 2020-01-21 | Conducted

EMI Test R&S ESR3 102143 | 2019-01-23 | 2020-01-22 | Conducted

Receiver

EMI Test Audix E3 N/A N/A N/A Conducted

Software

N/A: No Calibration Required

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
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6 Uncertainty of Evaluation

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2:

MEASUREMENT FREQUENCY UNCERTAINTY
Conducted emissions 9kHz~30MHz 2.67dB
30MHz ~ 1GMHz 5.05dB
Radiated emissions 1GHz ~ 18GHz 5.06 dB
18GHz ~ 40GHz 3.65dB

MEASUREMENT UNCERTAINTY
Occupied Channel Bandwidth +0.1%
RF output power, conducted +1.2dB
Power density, conducted +1.2dB

This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence

level using a coverage factor of k=2.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2AVBM-A95XF3AIR
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Appendix Al: Emission Bandwidth

Test Result
TestMode Antenna | Channel | 26db EBW [MHZz] FL[MHZz] FH[MHZ] LimitfMHz] | Verdict
19.600 5170.120 | 5189.720 PASS
11A Antl 19.600 5190.200 | 5209.800 PASS
19.640 5230.200 | 5249.840 PASS
20.200 5169.960 | 5190.160 PASS
11N20SISO Antl 20.320 5189.840 | 5210.160 PASS
20.320 5229.880 | 5250.200 PASS
40.320 5169.840 | 5210.160 PASS
11N40SISO Antl
40.000 5210.000 | 5250.000 PASS
20.160 5169.920 | 5190.080 PASS
11AC20SISO Antl 20.160 5189.920 | 5210.080 PASS
20.080 5229.960 | 5250.040 PASS
40.080 5170.000 | 5210.080 PASS
11AC40SISO Antl
40.320 5209.840 | 5250.160 PASS
80.640 5169.520 | 5250.160 PASS
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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Test Graphs
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11A_Antl_5240

Keysight Spectrum Analyzer - Swept SA
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11N20SISO_Ant1_5200

Keysight Spectrum Analyzer - Swept SA
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11N40SISO_Antl_5190

Keysight Spectrum Analyzer - Swept SA
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11AC20SISO_Antl_5180

Keysight Spectrum Analyzer - Swept SA
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11AC20SISO_Antl_5240

Keysight Spectrum Analyzer - Swept SA

Ref Offset 11.42 dB
Ref 20.00 dBm

v Trig: FreeRun
#Atten: 30 dB

#Avg Ty S
AvglHold: 5001500

Span 40.00 MHz|
Sweep 1.000 ms (1001 pts)

CenterFreq
5240000000 GHz,

StartFreq
5.220000000 GHz

StopFreq
5260000000 GHz

MKF, MODE T v

689 dBm
5.241 24 GHz. 2849 dBm

5.229 96 GHz. -23.

FUNCTION VALUE

1—

e

11AC40SISO_Antl_5190

Spectrum Analyzer - Swept SA

Center Freq 5.190000000 GHz
PNO:

Ref Offset 11.08 dB
Ref 20.00 dBm

#Avg Type;rFVIMSV
Avg|Hold: 5001500

ast ~—»— 11ig: Free Run
I #Atten: 30 dB

Span 80.00 MHz|
Sweep 1.000 ms (1001 pts)

026 dBm
5193 76 GHz. 4,003 dBm

5.170 00 GHz. 22

E

CenterFreq
5.190000000 GHz

StartFreq
5.150000000 GHz

StopFreq
5230000000 GHz
| -

CF Step
8.000000 MHz,

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2AVBM-A95XF3AIR
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 124 of 157




0

ECLOUD

Report No.: EC2001001RF03

11AC40SISO_Antl_5230

Keysight Spectrum Analyzer - Swept SA
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Span 80.00 MHz|
Sweep 1.000 ms (1001 pts)

b

CenterFreq
5230000000 GHz,

StartFreq
5.190000000 GHz

StopFreq
5270000000 GHz

MKF, MODE T FUNCTION | FUI ) FUNCTION VALUE

e ISTATUS

11AC80SISO_Antl_5210

Spectrum Analyzer - Swept SA

Center Freq #Avg Type:RMS
NO: Fast —— ;:g:FriERun Avg[Hold: 500/500

Ref Offset 11.42 dB
Ref 20.00 dBm

Mt A alla-a oo it bt it

Span 160.0 MHz|
Sweep 1.000 ms (1001 pts)

CenterFreq
5210000000 GHz

StartFreq
5.130000000 GHz

|

StopFreq
5290000000 GHz
| -

CF Step
16.000000 MHz|
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Appendix A2: Occupied channel bandwidth

Test Result

TestMode Antenna | Channel OCB [MHZz] FL[MHZ] FH[MHZ] LimitfMHz] | Verdict
16.544 5171.711 5188.255 PASS
11A Antl 16.579 5191.693 5208.272 PASS
16.575 5231.690 | 5248.265 PASS
17.548 5171.224 5188.772 --- PASS
11N20SISO Antl 17.577 5191.199 5208.776 PASS
17.591 5231.180 5248.771 PASS
36.481 5171.761 5208.242 PASS

11N40SISO Antl
36.503 5211.752 5248.255 PASS
17.719 5171.120 5188.839 PASS
11AC20SISO Antl 17.685 5191.136 5208.821 PASS
17.695 5231.115 5248.810 PASS
36.314 5171.803 5208.117 PASS

11AC40SISO Antl
36.222 5211.846 5248.068 PASS
75.917 5172.041 5247.958 --- PASS

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
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Test Graphs

11A_Ant1_5180

[ Keysight Spectrum Analyzer - Occupied BW ==

80000000 GHz

RL RE 50 AC LIGN AU
Center Freq 5.180000000 GHz
Avg|Hold: 500/500

=
#FGain:Low #Atten: 30 dB

Ref Offset 11.08 dB
Ref 20.00 dBm

‘Res BW 430 kHz #VBW 1.5 MHz

Total Power 20.4 dBm

Occupied Bandwidth
16.544 MHz
-16.516 kHz
19.84 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

e ISTATUS

11A_Ant1l_5200

[ Keysight Spectrum Analyzes - Occupied B
RL R 50 C

Center Freq 5.200000000 GHz

=
#FGain:Low

ALTGN AUTO [01:34:20 PH Dec 07, 2019
Radio Std: None

Center Freq: 5.200000000 GHz Frequency
Trig: Free Run AvglHold: 5001500

#Arten: 30 dB Radio Device: BTS

Mkr1 5.20124 GHz

Ref Offset 11.42 dB 7.4419 dBm

Ref 20.00 dBm

7
Vi '-J‘\]Mirrﬂl-ﬁ\”# e

‘Res BW 430 kHz #VBW 1.5 MHz

Total Power 20.6 dBm

Occupied Bandwidth
16.579 MHz
-17.867 kHz
19.96 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

e ISTATUS
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11A_Antl_5240

[ Keysight Spectrum Analyzer - Oceupied B

TO [01:35:59 PMDec 07, 2018

RL RE 30 AC
Center Freq 5.240000000 GHz

Ref Offset 11.42 dB
Ref 20.00 dBm

‘ﬂ,'ul‘ﬂ;‘nﬁfrﬁ‘fl"j

"
Wl

‘Res BW 430 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

e

#FGain:Low

Freguency

Cemer-F-req: 240000000 GHz T Radio Std: None
o Trig: FreeRun AvglHold: 5001500
#Atten: 30 dB Radio Device: BTS

Mkr1 5.23924 GHz
7.5184 dBm

CenterFreq
240000000 GHz

#VBW 1.5 MHz

Total Power 20.5 dBm

16.575 MHz
-22.982 kHz
19.90 MHz

% of OBW Power 99.00 %
xdB -26.00 dB

sTATUS

11N20SISO_Ant1_5180

[ Keysight Spectrum Analyzes - Occupied B

AIGNAUTO  [01:41:33 PMDec 07, 20

RL RF 50 AC
Center Freq 5.180000000 GHz

Ref Offset 11.08 dB
Ref 20.00 dBm

g
'

-y
[ty TR s

‘Res BW 430 kHz

Occupied Bandwidth

17.548 MHz
-2.075 kHz
20.29 MHz x dB

Transmit Freq Error
x dB Bandwidth

e

#FGain:Low

Center Freq: 5.160000000 GHz Radio Std: None

Trig: Free Run Avg|Hold: 500/500

=
#Arten: 30 dB Radio Device: BTS

CenterFreq
5.180000000 GHz

#VBW 1.5 MHz
Total Power 20.1 dBm

99.00 %
-26.00 dB

% of OBW Power

Tel.:+86-731-89634887
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11N20SISO_Ant1_5200

[ Keysight Spectrum Analyzer - Oceupied B

AL AP 502 AC <E LIGN AUTC  [01:44:37 PH Dec 07, 2018

Center Freq 5.200000000 GHz (Center Freg: 5.200000000 GHz Radio Std: None
o Trig: FreeRun AvglHold: 5001500

#FGain:Low #Atten: 30 dB

Radio Device: BTS

Ref Offset 11.42 dB
Ref 20.00 dBm

" CenterFreq
RV N g,
y 200000000 GHz

ey

‘Res BW 430 kHz #VBW 1.5 MHz
Total Power 20.3 dBm

Occupied Bandwidth

17.577 MHz
-12.838 kHz % of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth 20.43 MHz xdB

sTATUS

e

11N20SISO_Ant1_5240

[ Keysight Spectrum Analyzer - Occupied BW
RL RE 50 C IGH AUTO_[01:47:16 PMDec 07,20
Radio Std: None

Center Freq 5.240000000 GHz Center Freq: 5.240000000GHz
Trig: Free Run AvglHold: 5001500

#Arten: 30 dB Radio Device: BTS

Mkr1 5.24196 GHz
3716 dBm

=
#FGain:Low

Ref Offset 11.42 dB
Ref 20.00 dBm

1
IO AT A N

s

7
;
,H,m'-w-,‘w*“"‘"‘l’lJ'w"’wT*‘

‘Res BW 430 kHz #VBW 1.5 MHz
Total Power 20.2 dBm

Occupied Bandwidth
17.591 MHz

Transmit Freq Error -24.214 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.44 MHz xdB -26.00 dB

e
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11N40SISO_Antl_5190

[ Keysight Spectrum Analyzer -

RL RF 50Q AC ALIGN AUTO 01:52:21 PM Dec 07, 2018
Center Freq 5.190000000 GHz " : 5.190000000 GHz Radio Std: None
‘AvglHold: 500/500
Radio Device: BTS
Mkr1 5.18808 GHz
Ref Offset 11.08 dB =
Ref 20.00 dBm_ 5.5806 dBm

Freguency

CenterFreq
5.190000000 GHz,

Seggrppgeg iy

#/BW 3 MHz

Total Power 19.5 dBm

Transmit Freq Error 1.218 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.85 MHz xdB -26.00 dB

e ISTATUS

11N40SISO_Ant1_5230

[ Keysight Spectrum Analyzes - Occupied B ==
Re = c ALIGN AUTO_[01:55:25 PM Dec 07,2019
Frequency

Center Freq 5.230000000 GHz _ 0000000 GHE
Trig: Free Run Avg|Hold: 500/500

Araintow | #Aten: 30 B Radio Device: BTS
Mkr1 5.22816 GHz
6.1046 dBm

Radio Std: None

Ref Offset 11.42 dB
Ref 20.00 dBm

| — - CenterFreq
e e S 5230000000 GHz

b

‘Res BW 820 kHz #/BW 3 MHz

Occupied Bandwidth Total Power 19.7 dBm
36.503 MHz

Transmit Freq Error 3.696 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.82 MHz xdB -26.00 dB

e ISTATUS
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11AC20SISO_Antl_5180

180000000 GHz
o Trig: FreeRun AvglHold: 5001500
#FGain:Low #Atten: 30 dB

[ Keysight Spectrum Analyzer - Oceupied B

RL RF
Center Freq 5.180
Radio Device: BTS

Ref Offset 11.08 dB
Ref 20.00 dBm

+
=
Lol P

‘Res BW 430 kHz #VBW 1.5 MHz

Occupied Bandwidth Total Power 19.2 dBm

17.719 MHz
Transmit Freq Error -20.257 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.29 MHz xdB -26.00 dB

e ISTATUS

Freguency

11AC20SISO_Antl_5200

[ Keysight Spectrum Analyzes - Occupied B

T LIGN AU 02:01:12 PH Dec 07, 2018

AL 3

Center Freq 5.2[)(]0(][)(]0(] GHz Center Freq: 5.200000000 GHz
Trig: Free Run AvglHold: 500/500

=
#FGain:Low #Arten: 30 dB

Radio Std: None
Radio Device: BTS
Mkr1 5.19756 GHz

Ref Offset 1 B
Ref 20,00 dBm 6.6113 dBm
1

e
| pemmtars il e

\
Tl

A
b it

| il

‘Res BW 430 kHz #VBW 1.5 MHz

Occupied Bandwidth Total Power
17.685 MHz

Transmit Freq Error -21.443 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.23 MHz xdB -26.00 dB

19.3 dBm

sTATUS

e

Frequency
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